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ZHEL R

51

PARTS NAME:

BRACKET 1




KT PAGE 02 OF 39
Fapat | 4k
DARTS NAME: | BRACKET 1
R e FYERACEY EHSFAESY 7E 3
SN, PART NO. DESCRIPTION DESCRIPTION OTY REMARES
1 [F25-01010312 RENEF WAL TILT CLAMP HANDLE ASSY | 1
7 [r2s-0t10311 HEFHHE WASHER I
v [Fes-0t010318 R () PIN, DETENT )
4 [Fas-01010009 Eh#E WASHER, NYLON )
5 [Rs-01010321 Fas % PLATE, TILT DETENT )
6 |F25-01010008 W AE WASHER , WAVE )
7 [F25-010L0007 AR EY SCREW , PROLATE HEXAGOY | 2
g [R2S-01010319 YHEENE (B) GASKET  NYLON )
¢ |R25-01010301 RELE BRACKET , ROTARY 1 L
FIS-01000301S  [feEs BRACKET |, ROTARY I g
10 |6B/T6182-2000 AR A0 R R BUS [LOCKNUT M3 )
1 [F25-01010010 Edhs THICK WASHER )
17 [F25-01010201 HERAE BRACKET |, RIGKT I
13 [F2s-0tot0011 MR L NIT , PLASTIC )
14 |F15-01010007 fEEREE NUT |, SELF-LOCKING 2
15 |F25-01010004 HILEER PLATE , THO HOLE 1
16 |6B/T6170-2000 N NUT M8 |
17 |GB/To3-1587 PELES WASHER | SPRING 8 I
1§ |F25-01010104 BT RAR SCREW , CLAMP )
19 [F2s-01010102 et & B F A% CLAMP HANDLE )
20 [R2s-01010103 ik B Fmia RIVET )
2 |Fa-01010003 k& RR & CLAMP PLATE )
20 |T40-010L0100 HERARAE RIGHT BRACKET ASSY I
23 [F25-0L010315 AEAR RN ROD , BRACKET !
24 [6B/1818-2000 i A LS x 6 SCAEY , PAY HEAD M5 x6 | 1
25 [F2s-01010313 AE LEVER , ANGLE ORIENTATION| 1
26 |R25-01010309 HEFRbE BUSHING , HANDLE I
27 |6B/17940. 1-95 FRAEEHT 0L , CIp 3
2% [F2s-010t0002 WAE F ik BUSH , NYLON )
29 |R25-01010003 AR WASHER )
30 [F25-01010302 B WASHER , SEAL I
3 [Fs-01010303 A& BN <0 BOLT M8 x 20 I
30 |6B/1879.2-2000 | BAE EEMEHH O PIN 3118 1
33 |T40-01010102 RARLF R EANDLE 1
3 |FIS-01010001 FRA R LS BOLT, CLAMP BRACKET I
35 |F25-0L0L0101 FEkae BRACKET , LEFT I
36 [F25-01010100 xS Stk LEFT BRACKET ASSY 1
37 [F25-01010403 “pEE CONICAL SPRING I
38 [Fas-01010402 BIRE PLATE , PREVENT DESQUAMATION] 1
39 [GB/T879. 10000 |#MEHHEIxS PIN , SPRING 3x8 I
40 |F25-01010401 AEREH ROD , LIMITATIVE ANGLE | 1
41 [F25-01010400 AE R AAE ROD ASSY, LIMIT ANGLE 1
1 |Fas-01010003 REK BRI 255 LONG BOLT M8 x 255 1
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FHEL R

51

PARTS NAME

BRACKET 1

Bz
PART 10,

IR (F 3
DESCRIPTION

ERE A (R0
DESCRIPTION

BE

E3i
REHARES

F25-01010006

FEE

TUBE , BOLT

—_

F25-01010305

BARKH

LONG SHAFT , BRACKET

GB/T91-86

FFIH ¢ Il

PIN COTTER ¢ 2x12

GB/T§96-1986

FutE g

CIRCLIP 9

F25-01010307-3

L

SHORT SHAFT , OUTER BRACKET

F25-01010307-4

ARG R (B)

BRACKET , ANGLE LOCKED

F25-01010304

ARYAREE

SPRING , TENSION

F25-01010307-1

AR ENR

ARM , TILT LOCK

F25-01010307-2

RES RN TE (4)

PLATE , TILT LOCK

F25-01010306

KHEE

TUBE , LONG SHAFT

T40-08000006

i

HMARK 6

T40-01010101

AR 4

LIMITATIVE POSITION SHAFT

— l—_— |— | — | —]— || = | —
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BRACKET 2

PARTS NAME:
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A

51

PARTS NAME:

BRACKET 2

PART NO.
e E

DESCRIPTION
A B (53

DESCRIPTION
B4R

0Ty

=
s

REHARTS
B

33/ 7889, 2-2000

IR FR R

LOCKNUT M8 x 1

5B/ 197, 1-85

TAES

(WASHER §

[25-01020002

LT 4

BOLT , DOUBLE HEAD

F25-01020001

Btk

BRACKET , STEERING

F25-010200018

BAR

BRACKET , STEERING

F25-01000003

RELRLEE

[ASHER , ABOVE

F25-01000001

RECIIE

BUSH . ABOVE

F25-01000002

B ER AR

PLATE , FRICTION

(B/T5783-2000

7 B ERENR x 30

BOLT M3 x 30

3B/ 193-1987

i & 288

(WASHER | SPRING 8

[F25-02000015

e

PLATE

F25-02000016

R

LONG BOLT

[40-02020000

R B A

DOUBLE HOLE SHOCK ABSCRBER ASSY

F25-00000005

ayeh ik Seall|

T

F25-00000001

RE RS

SHELL , MOUNT DAMPER

F25-00000002

R

MOUNT DAMPER | LEFT AND RIGHT

F25-00000006

BN x 120

BOLT

B/ 197, 1-85

FLEL

(WASHER 10

F25-00000007

o F N0 x 80

BOLT

F25-02000002

AR

TIGHTWIRE |, EARTHING

[40-00000001

ik

MOUNT DAMPER . FRONT

F25-01000004

RECANES

BUSH , BEL(W

F25-010000045

RERTHE

BUSH , BEL(W

F25-01000003

FHEWE

(- RING

F25-01000003S

T HEHE

() - RING

F25-01000006

REART4E

WASHER . BELOW

F25-010000065

REART4E

WASHER . BELOW

6B/ T818-2000

TEEEREANx 1]

SCREW , PAN HEAD

— |l—|—]l—]—]—|—|—]— || = || | [— || — e e [ — = [ — | — | — | e [
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FHAR:

YT

PARTS NAME:

STEERING

DESCRIPTION

DESCRIPTION

0Ty

REHARES

ki Al FHAH X AR O 4 Fit
1 |T40-01020102 HTNEES THROTTLE CABLE ASSY 2
2 |F25-01030002 WE B TUBE , WAVE PLASTIC 1
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FHELR

BitA4

PARTS NAME:

STEERING

=
go
i

PART NO.
Lic

DESCRIPTION
RELR

DESCRIPTION
LG

oY
48

REHARS
it

GB/T889. 2-2000

BB~ Ao R0 19

LOCKNUT M10x 1,25

!

GB/To171-86

vt so IIESIVR

NUT M10 = 1,28

F15-01000013

FRANER

PLATE , HANDLE ORIENTATION

F13-01000011

FHRHE D

VASHER , HANDLE (LOW)

F15-12000011

@l

HARK 11

T40-00000002

YL

[ANDLE , GEAR SHIFT

R ) oo | —a | o Ly ) - L) Iy

T40-00000007

T

LINK, SHIFT ROD

—_—
=

GB/T97. 1-85

FHES

WASHER 6

—_—
—_

F15-00000012

A%

SPRING , CLAMP

—_
[l

T40-00000004

THLE

WASHER , HANDLE

—_—
L)

T40-00000006

SRR

BLOCK , HANDLE

—_
e

GB/T5782-2000

7 KNG X 50

BOLT M6 x 50

—_—
s

F15-01000012

HEREH

WASHER , NYLON

—_
[

F15-01000008

HELE

HASHER

—_—
R |

F15-01000009

HERHBE

WASHER | WAVE

—_—
[ )

F15-01000007

Hine®

BUSH , HANDLE

—_
=Y

F4-08000105

S

HARK §

[
=

F4-08000104

R

HARK 4

[l
—_

GB/T91-86

ool ox1)

PIN COTTER ¢ 1. 6x 12

[l
L]

F135-01030200

PR

BOLT

2
L)

F4-01050401

IRELEAR

STOPER , HANG ROPT ASSY

[l
e

F4-01090400

SEFRAR

ENGINE STOP SWITCH ASSY

[ )
s

(B/T848-85

B

SHALL WASHER 10

L]
[

GB/T827-86

R xS

RIVET , SEMICIRCLE 2 x5

2
R |

F4-01050301

BiEFAERE

GRIP , STEERING HANDLE

[
[ )

F4-01050302

Bt FRERE

RUBBER , HANDLE

L]
=Y

GB/T820-85

T LIRS ¢ 25

SCREW, PAN HEAD M5 x 25

L)
_—

F4-01090300

B TREREAY

STEERING HANDLE ASSY

(2]
—_—

T15-01020303

TS H

[NDICATOR THROTTLE

L)
L]

F4-01090007

EEEE

SPRING , COMPRESSION

(3]
L)

F4-01090006

e

BUSH

(2]
e

F15-01030003

TAE R

STAY

(3]
[

G3/T5783-2000

7 AR N6 x 20

BOLT Mo x 20

[
[

F15-01030001

o

HANDLE STEERING

3
R |

F15-01030100

i s

LEVER , THROTTLE ASSY

[
(o)

F4-01090003

ERTRELEER

FRICTION

(e
s

GB/T6170-2000

HELE Mt

LOCKNUT Mo

=
_

F25-01030001

FEAR

BRACKET, HANDLE

=
—_—

GB/T97.1-85

FAE ¢

WASHER 6

i =Sy
L]

T40-01020001

IHARYE

BUSHING , HAKDLE

i =N
L)

T40-00000005

K 4E

WASHER | WAVE

i =Sy
e

T40-00000003

fif &

TUBE, FLANGE

l
!
l
!
!
l
2
|
2
2
l
!
2
2
!
l
!
!
l
!
l
l
1
l
l
!
1
!
!
l
!
2
l
!
1
1
|
l
1
l
1
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PARTS NAME:

UPPER CASING

/

A

-

9’0

q

4
%
5

Po~ I .

% I I 2%

SR

o
T
]

o
i

»

-

v

p<
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FHELS | ALBEEEK
DARTS WAME: | UPPER CASING
SH. PART HO. DESCRIPTION DESCRIPTION OTY REMARES
FEYA |2kgs Bib4 6 (%) EELK X 43 kit

L | T0-02000001 KEEERE UPPER CASING 1 L

T40-020000018 [k EEEEK UPPER CASING I g
I | T40-02000004 kS SHEATH I
3 | T40-02000003 N ik BUSHING, DRIVE SHAFT I
4 | GB/T893. 186 AR A FASHER, SPRING 30 1
5 | F15-00000006 A DXL PIN, DOWEL 4
6 | GB/TSTR2-2000 | 7o s BAEMBN4S BOLT H8X43 3
T | T40-02010006 FAns OUTLET MANIFOLD 0
8§ [ T40-02010002 FAUED GASKET, OUTLET MANIFOLD 1
9 | ma0-02000005 | HAAEEEAY GASKET I
10 |GB/TY7.1-45 TaES WASHER 8 15
L | 6n/Ts783-2000 | A /EHMSI30 BOLT H8X30 6
12 | T40-02010001 HUEE GUIDE BXHAUST ]
13 | T40-00000012 Ko %A GASKET 1
14 [ T40-00000011 KTRERBEE PALL 1P I
15 |6B/TS780-2000 | /oA ARMRKSD BOLT MEX8) 6
16 | GB/T5783-2000 7 BFAM6K 16 BOLT M6 x 16 2
17 | GB/T818-2000 TR LGRS [SCREW , PAY HEAD Mo x 25 )
1§ | GB/T93-1987 HENH SPRING WAHSER 6 )
19 [CB/T6LT0-2000 | RAEE Mo YUT M6 )
20 [T40-00000200 KEEEER COVER | UPPER CASING 1
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BOTTOM CORLING

TR

PARTS NAME:




i

PAGE 11 OF 39

FE A

K&

PARTS NAME:

BOTTOM COWLING

S,
SRS

PART 10
MBS

DESCRIPTION
SHEHE

DESCRIPTION
F4THED

ary
A8

T40-03000001

KE

BOTTOM COWLING

|

T40-0300000z

e

SEAL, BOTTOM COWLING

T40-03000009

FEER

SPRING, TENSTON

GB/T5783-2000

7B ERNENL

BOLT MoX12

F25-03020000

T G AR A

LOCKING ASSY, TOP COWLING

F15-05000036

WG R FHRELED

BUSHING B

T40-03000100

MEHEFRAR

LOCKING ASSY, TOP COWLING

F15-05000009

B YA%

NIPPLE, PLASTIC

F13-05000023

HH 4

YASIER | WAVE

F1S-05000022

WEHEFREAEL

BUSHING A

T40-03000008

nELE

BRACKET ASSY, TENSIONAL SPRING

GB/T5783-2000

7 B ERNEN20

BOLT MoX20

F25-00000004

F AR

BIGGEST WASHER 6

F23-03000006

B

DAMPER

GB/T5783-2000

7 B ERNEX30

BOLT MoX30

T40-03000006

THEEAPE

JACKET, LEVER

F15-05000008

iz

CLAMP A

F15-05000003

EARRRIA:

RUBBER PLUG, QUADRATE

GB/T5783-2000

Y TATYE

BOLT MoX25

T40-03000005

KED &R

COYER BOARD, BOTTOM COWLING

T40-03000004

RHREE X

RUBBER PLUG, ABNORMAL

T40-03000003

b Bk

BLOCK , FUEL TIE-IN

F15-05000006

HERRE

SHEATH, WAVE

F15-01000015

HITAZYE

JACKET, CABLE

T40-03000011

R

BUSHING, DAMPER

GB/T47. 1-85

FHE 6

WASHER ¢

o=~~~ =~~~ |—|—|—]— ]
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PARTS NAME:

CONTROL SYSTEM
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FHELR

EH AR

PARTS NAME

CONTROL SYSTEM

PART NO.
Ediek

DESCRIPTION
)

DESCRIPTION
B B D

p=3
i

REHARES
it

T40-05040006

BEEEER

ROD, TRIGGERING COIL

T15-04030103

EPE

COVER . NUT

T40-05070003

HITHTRZ o AR

PULLEY | DRIVE

T40-05070001

BOAAEEER

RACK , FIXATION

GB/T5783-2000

B EENG x 14

BOLT Mo x 14

F15-00000012

5013

COLLET

T40-05070004

AL b

TORSTONAL SPRING, DRIVEN WHEEL

T40-05070002

HIVA R4

WASHER , ACCELEROGRAPI

T40-05070100

HITRATB AT AR AN

PULLEY , PASSIVITY

T40-05070102

E4# s

COMPRESSIOQN SPRING

GB/T818-2000

TEREXEANE X3S

SCREW | PAN HEAD M6 x 35

GB/T5782-2000

7 7 MG x 45

BOLT M8 x 43

T40-05070005

EOAAZEE

ROD, TRIGGERING COIL

GB/T5783-2000

Yk G

BOLT MoX2S

GB/97. 1-§5

AR

WASHER ©

GB/T5783-2000

7 B MR 16

BOLT MoX16

T40-03010100

LSELES Ll

SHIFT ROD ASS'Y

F15-05040001

# A BEE

ROCKER DETENT

F15-05040002

RHAE

BRACKET , SHIFT ROD

GB/T879. 4-2000

EHEEERE ¢3x20

PIN ¢3x20

T40-03010001

TRk

BLOCK , ACCELEROGRAPH

F15-05000031

(A s

SUPPORT SPRING

T40-03000007

THEEA

SHIFT ROD

T40-03000007S

YEE el

SHIFT ROD

GB/T6172. 1-2000

FAREE N6

NUT Mo

F15-05040003

THALEAE

BUSH, SHIFT ROD

T40-05070101

B E A RS

CHAIN WHEEL |, DRIVEN

e I o I B B B I N N e e Ll K I S B e e e N el il e e e S BN e
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FHELR

ATRERENER RS

|

PARTS NAME:

LOVER CASING & DRIVE 1
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FHELR

ATREREMIDAS]

PARTS NAME

LOWER CASING & DRIVE 1

SH.
SHET

PART 10,
FHES

DESCRIPTION
FHABTL

DESCRIPTION
SHEHED

QT
%

REMERES
&

|

T40-04000001

KTRERA

LOWER CASING

T40-04000022

#xrA

[YATER INLET A

GB/T820-2000

TFEHFARNN

SCREW, PAN HEAD MS x 28

T40-04050006

Rt E

PLUNGER, SHIFT

T40-04050002

E g

SPRING, CLUTCH

T40-04000004

EEERER K

T40-04000004-1

BRF (T=0.10%%

T40-04000004-2

SR (T=0 1084

T40-04000004-3

T40-04000004-4

HRF (T=0 1584

T40-04000004-5

HRA (T=0.30%%

T40-04000004-6

BRA (T=0 082

T40-04000004-7

)

( )

( )

BIRK (T=0.18%%)
( )

( )

)

HEE (T=0.502#

SHIM (T =10, S0mm

T40-04000024

HART i

BEARING

T40-04020000

IRED s

GEAR, FORWARD

T40-04050003

[WEes

CLUTCH, DOG

T40-04050003

Heded

RING, CLUTCH

T40-04050001

Riekd

SHAFT, PROPELLER

T40-04050004

BeEl

PIN, CLUTCH

T40-04000006

MERE BN, 2

NUT, PINTON

T40-04000005

L

PINION

T40-04060006

BEEEES

GEAR, REVERSE

T40-04050007

EliebEsdt

[VASHER, REVERSE GEAR

T40-04060003

ERERER A

T40-04060005-1

Rk T=0102%

T40-04060005-2

BRA (T=0118%

T40-04060005-3

T40-04060005-4

T40-04060003-5

HRR (T=0.30%%

T40-04060003-6

BIRK (T=0158 %
h
i
h

HIRK (T=0. 4084

T40-04060005-7

)

( )

Silk )
BRA (T=0.1824%)
il )

( )

)

HEE (T=0.502%

T40-04000025

R s A

BEARING

T40-04060002

KT REZAZOA T HEA

O-RING 4, COVER

T40-04060003

KT RE 7K R0AE HED

(-RING B, COVER

T40-04060001

KTRE A&

COVER, LOWER CASING

T40-04000028

SR

BEARTNG

F25-04010003

KT R B ik b 2 22056K6

0IL SEAL

GB/T5783-2000

ay k: Si3 )OR

BOLT, HEXAGON M8X23

T40-04000008

A2

BIG WASHER

JASO F404 24-50

i 0L EHE

(-RING ,01L SEAL

T40-04040001

ih 4 7 fr

CASING, O1L SEAL

T40-04000009

jiEik

COVER , OIL SEAL

T40-04000010

KA A

SEAL , WATER PUMP

— |l —|—]— ]|~ =] — | —
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FHEL

ATRERAMIZ R4

PARTS NAME

LOWER CASING & DRIVE 1

i
el

PART 10
RS

DESCRIPTION
FHEHED

DESCRIPTION
F4EMED

oy
43

REMARKS
&t

30

T40-04000011

HNED

OUTER PLATE

|

31

F25-04000007

T fré ¢ 4X10

PIN, DOVEL

31

T40-04000205

FROP R4 E

(0-RING

33

F25-04040000

kAt A

IMPELLER

3

T40-04000202

KR

INNER SHELL, WATER PUMP

33

T40-04000201

KR ZA

[VATER PUMP HOUSING

36

GB/T5783-2000

7 NS 1 30

BOLT M8 x 30

37

[40-04010000

ik itk

DRIVE SHAFT ASSY

T40-040100008

Uk ks

DRIVE SHAFT ASSY

38

F25-04000015

TR

[KEY . WOODRUEE

39

F15-05000035

R s

COLUMNED NUT

40

B/ T6172. 1-2000

AREE L

(NUT Mo

1

JASO F404 31-033

A HE

(0-RING

41

[40-04000007

DR ER

COVER , CAMSEAPT

43

F15-06020004

AT HE 1442

(-RING

44

B/ T97. 1-86

TR ¢

WASHER 6

45

T40-04030000

(EME Rt

CAM ASSY, SHIFT ROD

46

T40-04000027

[R5 7 T3

BEARING

— ||| —]|—]+=]|—]|—|—]—] &~

47

[40-04000003

Rali ARk

T40-04000003-1

WK (T=0.10E%

T40-04000003-2

HIRE (T=0.128%

T40-04000003-3

HRE (T=0.152%

T40-04000003-4

T40-04000003-5

(B E (T=0.308 %

T40-04000003-6

(

i
Bk (T=0.182%

i

il

HRE (T=0.402%

T40-04000003-7

HEE (T=0.502%

)
)
)
)
)
)
)

[40-04000002

kEAEE

BUSHING, NYLON

T40-04000026

SR

BEARING

F4-03000023

BRI 3

PLUG, 0T HOSE

F4-03000024

BRI

GASKET

[B/To170-2000

REEIR

[NUT M5

[40-04000023

A B

[FATER INLET B

T40-04000012

KR ZAER

PLATE , WATER PUMP

(3/T97.1-85

FAES

WASHER &

F25-04000031

Hib g%

PLUG ,0IL RELEASE

— |-l — ] —
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LOWER CASING & DRIVE 2

ATREGRIENLA 2

N

= /
FAAY <
) H_DD@

THEE

Rt
PARTS NAME
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AR

ATRERBIENLA 2

PARTS NAME:

LOWER CASING & DRIVE 2

PART 0.
(lic K

DESCRIPTION
B4R

DESCRIPTION
FA )

REHARKS
B

T40-04000018

RheE S

CUSHTON, PROPELLER

T40-04070000

FRe R A

PROPELLER ASS'Y

T40-04000019

Ra KB

BUSH A

T40-04000020

FHEAED

BUSH B

T40-04000021

ik IAViE X

NUT

GB/T91-36

JF 0 g D2, 5X25

PIN, COTTER 2.5 25

T40-04000203

KETEHE

SEAL

T40-04000204

KEEESHE

BUSHING

[40-02000002

kg &A%

BUSHING

140-02010005

KEEHE

SEAL

T40-02010004

K

TUBE, WATER

T40-020100045

KE

TUBE, WATER

T40-02010003

*EEERE

WASHER

[40-04000013

G

PLATE

[40-04000014

S|

WATER ENVELOP

F15-00000006

Efr oex1)

PIN, DOYEL

T40-04000017

Ba4et E4ED

SEAL

T40-04000015

SEE ]

BUSHING

T40-04000015S

Baizd

BUSHING

T40-04000016

Baazd EHE

SEAL

T40-00000009

KT i

ANODE

T40-00000010

iR AE R

ANODE

GB/T5783-2000

Vi SN

BOLT M8 x 25

GB/T5782-2000

7 F R MeR6S

BOLT M8X6S

GB/T93-1987

i

WASEER , SPRING &

GB/T5782-1987

7 E ERMN3S

BOLT M8X35

T40-0000008

7 AERML0YL. 25%40

BOLT MLOXL. 25%40

GB/T93-1987

HELEL

WASEER , SPRING 10

(3/T97.1-85

FLEL

BASHER 10
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GENERATOR

PARTS NAME:
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d
FEMEL

R

PARTS NAME

GENERATOR

e
g

PART NO.
i

DESCRIPTION
AR

DESCRIPTION
A )

43

i
REHARES

T40-05040000

EERIE

MAGNETO ASSY

T40-05040007

RELE

COIL CHARGE

GB/T818-2000

T R EATHENDS

BOLT M6 x 25

GB/T818-2000

B Y SILO

BOLT M4 x 6

GB/T97-1987

ikl

HASHER , SPRING 6

G3/T5783-2000

78 MG x 40

BOLT M x 40

GB/TY7. 1-85

FAHES

WASHER 6

140-05040004

R &+

CLAMP

S eo | —alon e = || [ —

T40-05040008

R AL 355008

OIL, SEAL

—_
_

T40-05040001

HELE

BASE, MAGNET)

—_—
—_

T40-05040002

HEONE

0-RING

—_—
[

GB/T818-2000

TFR AN S

SCREN | PAN HEAD M4 x 8

—_—
L)

GB/T97. 185

FEE ¢

WASHER 4

—_—
-

T40-05040100

BAREAY

ATTACHMENT |, PULSER

—_
[

T40-05040009

BREB S

BRACKET , COTL PULSER

—_—
[

T40-05000018

TR

KEY, WOODRUFE

—_
-—a

T40-05000022

ik

CLAMP

—_
(o)

T40-05040003

TORKE

WASHER

—_—
=1

GB/TS783-2000

T T,

BOLT M6 x 16

[yl
_—

T40-05050000

LEENG

FLYWHEEL ASSY

[l
—_

F25-05000025

tREELE

WASHER

2
[

F25-05000026

RE% 3

NUT

L]
L)

T40-05040003

BRAEETR

GROMMET

!
1
4
4
4
4
3
!
!
|
!
2
)
l
|
!
!
|
!
|
|
!
|
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=
INTAKE

PARTS NAME:
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FHELH | #444
PARTS NAME: INTAKE
§N, BART M0, DESCRIPTION DESCRIPTION oTY REMARKS
sEon | zkgt T4 6 (53 T4 (D) 33 hit
L T40-03030000 HAHEAE RAED VALVE ASST 1
1| T40-05030100 R AR REED VALVE I
5 | T40-03030001 #AR K PATCH VALVE ]
4] T0-05030002 #A M A R AR LIMITATIVE BOARD 2
5 | 6n/Te3-1987 HEWES WASHER , SPRING § 4
b |(B/T823-1988 TR L BAMSTL0 | BOLT M5 x 10 4
T | GB/T97.1-85 TS VASHER 6 g
| GB/TSTR32000 | Fx A EHMONSS BOLT M6 x 35 g
9| T40-05000200 AR GAS NIPPLE ASSY A 1
10 | T40-0500001¢ HEECHTLOL K45 | st 1
] T40-05010400 N Eilia G4S NIPPLE ASSY B I
12 | T40-05000011 HA0E MANTFOLD !
13 | T40-05000014 FA%A0 T2 51285 | HOSE 1
41 63/197.1-85 T4 ES FASHER 8 )
15| GB/T5782-2000 75 AMRX1 00 BOLT M8 x 100 i
16 | 1480 7404 24-053 | #AHFEOHE 0-RING L
17 | T40-00000103 #AEEERY BUSHING )
18 | T40-00000100 HAHE BAY STLENCER 4SSV, INTAKE 1
19| (3/T818-2000 + 2 A LR ATHEX40 SCREW , PAN HEAD M6 x 40 ]
20 ] T40-00000104 BATER LEVER CHOKE !
2L | GB/T879.2-2000 | HA FEEEEAH M) PIV §4x 30 I
22 |F15-07000016 Wi HERE L JOINT 2
23 | T40-00000105 B R A LEVER, CHOKE 4 1
M4 T15-03010002 R TREE RUBBER_SHEATH 1
25 | FL3-03010001 BATZRHE ORIENTED SHEATH l
6 | T15-03010001 AT ARY l
27| T40-00000108 BRI TH 24D LEVER, CHOKE B L
28 |T40-05060002 L EME 0-RING !
20 |T40-05060000 b g A= CARBURETOR 1
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FHEL

S

PARTS NAME:

CYLINDER & CRANKCASE

\
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YES
Raf | Aldsd
PARTS NAME: CYLINDER & CRANKCASE

AL
R

PART N0,
g

DESCRIPTION
At (53

DESCRIETION
REAR

T
i3

REHARKS
it

T40-=05010000

AL

CRANKCASE ASSY

T40-05000013

R AEY

HANGER. ENGINE

GB/T5783-2000

73 HRNER20

BOLT M8 x 20

T40-05000002

Sfrfet

CASKET, CYLINDER HEAD

T40-03000003

AE

CYLINDER COVER

T40-05000004

AEEd

GASKET, HEAD COVER

T40-05000005

RS

COVER. CYLINDER HEAD

T40-05000006

ThEEL

GASKET, THERMOSTAT

oo | al o e | = | e [ | — | o

T40-05000007

TEEE

COVER, THERMOSTAT

—_
_

GB/TS783-2000

7R EMENS

BOLT Mo x 23

—_—
—_

BR7HS NGK

KEE

SPARK PLUG

—_—
[

T15-04000010

T

THERMOSTAT

— |- || ]—|—]—]|— |3 |—|—

—_—
L)

GB/T5782-2000

7 A NS0

BOLT M8 x 70

—_
—_

—_—
-

GB/T97. 1-§5

FEES

WASHER &

—_
L)

—_
[

T40-05000012

Hl/E B

ANODE 3

—_—
[

GB/T819. 2-1997

T ET LB AR5

BOLT Mo x 25

—_—
—a

T40-05000008

A EHE

GASKET, EXHAUST QUTER COVER

—_
(o)

F13-04000005

S Eikia

SPILE WATER, ASSY

—_—
==

140-05000009

G

COVER

[yl
_—

T40-05000017

B4 ¢ 10X 4 5370

PIPE | RETURN

[l
—_

GB/TS783-2000

o ERMEN2S

BOLT Mg x 23

2
[

T40-05000001

HlLisfE e

ANODE A

L]
L)

GB/T5783-2000

FEER MK

BOLT M6 x 20

[l
e

140-05020001

iRl

WASHER

[
[

140-05010302

A S 3084216

0IL SEAL 4

L]
[

F25-02010002

A A SL6X30%6

OIL SEAL

2
-

JASO F404 24-067

A 7RO E

0-RING

L]
(o)

T40-05010301

B3 Bl

SHELL, OIL SEAL

[
==

T40-05000015

HA%B0 L2 51215

PIPE , RETURN

L)
=

F25-00000014

L0 ¢ 8K12

PIN, DOVEL

L)
—_—

T15-04010202

ke

SPILE WATER

<
[

T40-05010400

AR

PIPE JOINT, ASSY

[
(2]

G3/T5783-2000

7 H R HMOX3S

BOLT Mo x 35

= |l | — e |— ]| — [ — |l ]l— s —m oo l—]l— | —]—|—]—

[
=y

GB/T97. 1-85

FAES

WASHER 6

—_
=

(]
r

T40-05000030

7 A ERM10%L. 25855

BOLT

—_
_—

3
Lo

GB/T97. 1-§S

FAEL

WASHER 10

—_—
=
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CRANKSHAFT & PTSTON

REFA

PARTS NAME:
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d
FEMEL

o

PARTS NAME

CRANKSHAFT & PTSTON

&
P

PART HO.
Ehieh

DESCRIPTION
A f (53

DESCRIPTION
AR

T
48

REHARKS
i

T40-05020100

pEEdiE s

CONNECTING ROD ASS"Y

l

T40-05020101

BRI

BLOCK, SWING A

T40-05020106

BB

BLOCK, SWING B

T40-05020109

ok aliiReah

T40-05020110

HiR kD

I
BLOCK, SWING €
BLOCK, SWING D

T40-05020009

FlsaA

BEARTNG

T40-05020103

FHRE A

WASHER

T40-05020104

R A

NEEDLE ROLLERBEARING

= oo a |l e | oo s | — T

T40-05020105

il

ROD

—
e

T40-05020107

HE

CIRCLIP

—
—

T40-05020010

Bk FRA

BEARING

—_—
[

T40-05020108

LY

SEAL RETAINER ASSY

—_
(e

T40-05020102

Rk

PIN, CRANKSEAFT

—_—
=

T40-05020011

FlsaA

BEARTNG

—_
e

T40-05020007

BELR

WASHER, PISTON

—_
Lo N

T40-05020006

BEEHE

CIRCLIP

1
1
1
1
1
4
l
l
/
1
1
1
1
4
4

—_—
—1

T40-05020008

R4 62 5120.8

NEEDLE ROLLER

56

—_
O

T40-05020004

ERIAM

PISTON RING

]

—
=)

T40-05020002

i

PISTON

/)

2
[—

T40-05020003

BEE

PIN, PISTON

]
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FUEL

PARTS NAME:
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FHEL

i EE

PARTS NAME

FUEL

AL
R

PART N0,
e

DESCRIPTION
At (53

DESCRIETION
REAR G

i
i3

REHARKS
it

F4=(5000200

B x4k

FUEL PIPE JOINT COMP

GB/TS783-2000

73 BERMG x 30

BOLT, HEXAGON Mo x 30

F25-03000012

B & 108 ¢ 51550

PIPE, FUEL

F4-04000030

% 5B

SPRING , FUEL PIPE 'B"

F15-07080000

RRat

FILTER PLANK ASSY

F15-07080001

RRE

ELEMENT, FILTER

F15-07080002

ki

(UP, FILTER

GB/T3452. 1-199)

Bl HE O3 5x 1.8

WASHER, FILTER CUP

w|leo | ——a|lon e =] wo |t | — e

T15-04000023

RHA LR

PLANK

—_
_

GB/T6170-2000

7 RN

NUT M8

—_—
—_

GB/TS5783-2000

7 h ERMOY 14

BOLT Mo x 14

—_
L]

140-05000025

HE B ¢ L0xd Sx170

HOSE

—_—
L)

GB/T47. 1-85

T4 Ee

WASHER 6

—_—
-

T40-05080000

R RAL

FUEL PIMP ASSY

—_
[

T40-05080007

BHALE

COVER, FUEL PUMP

—_—
[

T40-05080003

RARTERE

DIAPHRAGH

—_—
—a

T40-05080002

BERTEEHE

ATRPROOE MAT

—_
(o)

T40-05080001

BEETE

COVER |, FUEL

—_—
==

GB/T6170-2000

7 RS

NUT M3

[yl
_—

T40-05080006

RE R ERA

DIAPHRAGM

[
—_

T40-05080005

MR LT

ATRPROOF MAT

2
[

GB/TR18-2000

T & LBAMK30

SCRRY, SMALL PAN HEAD

L]
L)

GB/T93-1987

PR iES

WASHER, SPRING S

[l
e

F4-04090003

2oL

PLATE

[
[

F4-04090011

W Fr S ETMBKS

SCRRY, VALVE M3 x S

L]
[

T40-05080004

b Bk

FUEL PUMP SHELL

2
-

T40-05000024

ok R4

ATRPROOF MAT

L]
(o)

G3/T5783-2000

FE R Mox 40

BOLT Mo = 40

[
==

GB/T6170-2000

RS Mo

NUT Mo

!
1
!
6
!
l
|
!
!
!
!
2
4
!
|
!
2
|
2
|
|
3
3
2
)
|
l
2
|




T80 Zf

PAGE 29 OF 39

FHE4

3 i
%}*

:L

PARTS NAME:

ELECTRICAL




T40 AT PAGE 30 OF 39
THELHR: |84
PARTS WAME: | ELECTRICAL

PART 10.
(Six i

DESCRIPTION
R f(F T

DESCRIZTION
(2 E SN

0Ty
He

REUARES
b

—_

T40-05090001

BXB AR

BRACKET , IGNITION

l

T40-05000029

PXBH R B

WASHER | DAMPING

T40-05000028

RXBEE

TUBE  WASKER

GB/T5783-2000

7 R EN6X30

BOLT M6 x 310

T40-05090200

BXE A K

C.D T UNIT ASS"Y

GB/T5783-2000

Rk ia [AVR

BOLT Mé x 23

T40-00000013

RXBEXRER

BRACKET

T40-05090100

B ALY

IGNITION COIL ASS"Y

T40-05000100

EEZAMN

THERMO WITCH ASS"Y

6B/97.1-85

FEBe

YASHER ¢

—l— ||| —a|lo]wen| =] w| >

GB/T5783-2000

AR Mo x 16

BOLT Mex 16

3
3
3
!
6
!
2
1
|
l
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STARTER

2

PARTS NAME:
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d
et

£ g

PARTS NAME:

STARTER

PART NO.
THES

DESCRIPTION
FHZIR (D)

DESCRIPTION
THFAIR ()

QTY

=

REMARKS
#if

—

T40-05110000

fE o &4

STARTER ASSY

GB/T5783-2000

A B RNExDS

BOLT M8 x 25

(B/T97.1-85

FHES

WASHER 8

T40-05000027

£ B HEE

BUSH , SHOCK ABSORPTION

F1S-05000029

REERIE RS 4

TIGHTWIRE, SPRING

T40-05110200

A REAL

ARRESTER TIGHTWIRE ASSY

F15-07130106

Hasd %

SPRING, ARRESTER

T40-05110100

LR I i

CASE, STARTER

O (0 |3 |y O [H= |02 (DO

T40-0500002¢6

o g4

TUBE , WASHER

T40-05000020

L YIS e

LEFT BRACKET , STARTER

GB/T5783-2000

7 MY 30

BOLT M6 x 30

63/T8906-86

imegcl-k

CIRCLIP 8§

FLS-07130105

GEES

ARRESTER

T40-05000021

fags Lk

RIGHT BRACKET , STARTER

GB/T5783-2000

R RMER30

BOLT M6 x 30

F4-04130102

ki

COVER

F25-05160501

f 3 %

HANDLE, STARTER

F25-05160021

TR B

DAMPING

T40-05110007

L

START LING

T40-05110003

A

TUBE , BLOCK

T40-05110002

3

BLOCK , STARTER

63/T5783-2000

B EHMEYDS

BOLT M6 x 2§

T40-05110009

EARERAR

SPRING, DRIVE PLATE

T40-05110008

e 4 R

PLATE, DRIDE

GB/T5783-2000

Y-k L [)eE

BOLT M6 x 14

(B/T97.1-85

FHES

WASHER 6

63/T5783-2000

N L

BOLT M6 x 10

T40-05000019

LS

BUSH

T40-05110005

LELES |

SPRING, TENSTON

T40-05110006

o A

LINK, PAVL

F15-07130202

f 9 F i

PAWL, DRIVE

T40-05110004

fe o i

WHEEL, START-UP

T40-05110001

A EE

SPRING, VOLUTE

(GB/T5782-1987

MRS

BOLT M8 x 35

GB/T96-1585

KEE 6

BIG WASHER 6

6B/T§3-1587

HEBES

WASHER SPRING 6

T40-05110010

SEEL

SEAL , FROTHY RUBBER

»—M»—Mr—»—r—r—»—r—_p.\c»—r—r—r—»—r—»—»—v—»—wr—»—r—wr—w»—r—»—»—‘o‘\wr—»—AHE
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TOP COWLING

THEE

PARTS NAME:
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d
FEMEL

g

PARTS NAME

TOP COWLING

ey
Py vy

PART N0,
g

DESCRIPTION
A4 fr (53

DESCRIPTION
AR

i
i3

REHARKS
it

T40-06000001

I

TOP COWLING

—_—

T40-06000003

UESEE T

COVER, TOP COVLING MUFFLE

GB/T818-2000

TR LR Mo x 10

SCREW , PAY HEAD M6 x 10

F4-06000004

idiedi

WASHER, RUBBER

(B/T845-85

L R ATSTY 81

SCREY , PAN HBAD ST4. & x 19

T40-06000002

SEAL

GB/T§18-2000

1A LA MG 20

SCREW , PAN HEAD Mo % 20

T40-08000004

ki 4

MARK 4

T | OO —3a | O] - D | D — |z

T40-08000003

15k 3

MARK 3

—_
_

T40-08000002

1iki 2

MARK 2

—_—
—_

T40-08000001

R

MARK 2

—_—
[

F25-06000100

F#Y

HO0K

—_—
L)

T40-06000004

k)

HO0K

—_—
-

F4-06000006

XN

WASHER

—_
[

GB/To184-2000

LOCKNUT Mo

—_—
[

T40-06000000

SREMAAHREE V6
HEat

TOP COWLING ASS'Y

—_ = ]—]—|—|— ]| — = = | | —
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b 4

FUEL TANK

PART NO.
Lk

DESCRIPTION
REAR Y

DESCRIPTION
A H G0

REHARKS
it

F13-09000000

e & E

OIL TUBE ASSY

F13-10000000

i 4 410

FUEL TANK ASSY

F13-10010000

i gy

COVER ASSY, FUEL TANK

GB/T818-2000

TR RS x 16

SCREW , PAN HEAD MSx 16

GB/T97. 1-85

S

WASHER 5

F13-10020000

i it £ 5

OLEOMETER ASSY

F15-10000003

3

GASKET

F15-10000002

A 16 1

STRAINER

F15-10000001

e 4 A

FUEL TANK
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FHEL

BEEH

PARTS NAME:

REPAIR KIT 1
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d
FEMEL

BEEEI

PARTS NAME: | REPAIR KIT I
SK, PART NO. DESCRIPTION DESCRIPTION Ty REMARES
sEEE | 2hmy TSR (E0) THE R 3§ kit
L [ 1d0-035040002 HEA0E R 0-RING 1
2 | T40-05040008 EERIRERNSIE 0IL SEAL 1
5 | T40-05010302 AL D30 42 %6 0IL SEAL )
4 [ras-0a010002 BAREERE S16x30x6[01L SEAL )
S| IAS0 Fa04 24-067 | A EARORE (-RING I
b | T40-00000012 Rl % GASKET , ENGINE I
T | 005000002 Al g b GASKET , CYLINDER HEAD | 1
8 | T40-05000004 AhrE GASKET | CYLINDER COVER | 1
9 | T40-05000006 TEEES GASKET, THERMOSTAT 1
10 | 140-05000008 HE B GASKET , EXHAUST OUTER COVER| 1
| o/msdsn1-1990 | B ¢ 32, 5x1.8 [ SBAL CUP FILTER ¢32.5x1.4] 1
12 | T40-05000024 B R R SEAL , OIL PUMP 1
13 ] T40-05060002 Yk W E 0-RING I
14| 7480 P44 24-033 | HAHF BB 0-RING I
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REPAIR KIT

YE

PARTS NAME:
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FHEL

BRER)

PARTS NAME

REPAIR KIT

PART NE.
e E

DESCRIPTION
AR F

DESCRIPTION
A

REMARES
if

T40=02010002

G

GASKET, EXHAUST MANTEQLD

T40-02000005

#UEREH L

GASKET

F25-04010003

o B 322 x 36 % 6

OIL SEAL , DRIVE SHAFT

JTASO F404 24-50

i 03

(0-RING

T40-04000010

KEEEHE

SEAL, WATER PUMP

T40-04000011

AR

OUTER PLATE

T40-04000205

KEFROAEH

(-RING

F25-04040000

KRB E

IMPELLER

B
ol | —a|lao]ea| = | oo [ —
¢

T40-04000202

KRR

SHELL, WATER PUMP

—_
_

140-04000203

*ETHAR

SEAL , WATER PIPE

—_—
—_

T40-04020004

KERESHE

BUSHING

—_—
[

F4-03000024

gD

WASHER

—_—
L)

JASO F404 31-035

VA HE

0-RING

—_—
-

F15-06020004

0A S HE 14142

(-RING

—_
[

F25-04000015

THE

KEY , SEMISIRCULAR

—_—
[

T40-04060003

AT REREEVLE HED

(-RING

—_—
R |

T40-04060002

A TRE R E0AE A

(0-RING

—_
(o)

T40-04060004

AN S GALS 3 EPHEIY

OIL SEAL

2l —_= |l — ||~ l—_—_ ] |—]—|— |t | —
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40 (T30) ZEFH  [ocr20r w0
ek | w4
PARTS NAME: | BLBCTRICAL
SN, PART WD, DESCRIPTION DESCRIPTION (1Y REMARES
SEER | FE4T EB4% (HX) SHAHED 43 £
1 [140-050000300 #8RE TH PLANE, RELAY 1
2 |GB/197.1-6 T45 6 VASHER 6 6
3 |B/T5783-M6x16 A AR Hoxls BOLT Méxl6 2
4 [F15-07150301W BuEPE TACKET, RELAY 1
5 [r40-05000800w EEER bR RELAY 1
6 |GB/T6170-M6 AAER N6 NUT M6 2
T [FLS-07150501¥ MY EESPE TACKET, CONNECTION LINE y
8 [FL5-07150500W EHEES CONNECTION LINE, MOTOR 1
9 |cR/T6170-M8 AN AEE 18 NUT M3 1
10 [cB/797.1-8 T4F 8 VASIER 8 6
11 [r40-05000500¥ R AL STARTUP MOTOR 1
12 |GB/TS782-M8x7S FAER W15 BOLT M8x75 1
13 [F15-051702000 HEEEATED COVER B, POWER SOURCE LINE | 1
14 [F15-07150200W WREES LINE, POVER SOURCE 1
15 [F25-05170201¥ BREEATF R COVER 4, POVER SOURCE LINE | 1
16 [F25-05090100W R A A FUSE ASSY 1
17 [r40-05000040% RIE 104 FUSE 1
18 [GB/TS782-M8x50 A~ ARE W8xs0 BOLT H8x50 2
19 [6B/T578348x16 NAER HBx16 BOLT M8x16 1
20 |6B/T93-8 BELE 8 SPRING-WASHER 8 1
20 [GR/TE170-45 A AG NS NUT 5 1
22 [P15-07060001 R EAH% RECTIFIER ASSY 1
23 |6B/197.1-5 T48 § VASHER 1
4 |GB/T818-H5x30 TR LR MIx30 SCREY , PAN HEAD M5x30 1




T40(T30) F 4Tt

PAGE 3 OF 10

FHEL

R

PARTS NAME

GENERATOR
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DESCRIPTION
REAR Y

DESCRIPTION
AL G

it
REHARES

T40-05000600

RSt

FLYWHEEL ASSY

GB/T818-M6x25

B LA M5

SCREW Mox25

GB/T93-6

BELE 6

SPRING WASHER 6

GB/T97.1-6

FLH ¢

WASHER 6

T40-05040008W

By4H

LIGHTING LOOP

T40-05040000W

HEMAE

MAGNETO ASSY
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FHatk | #HE4
PARTS NAME: | CONTROL SYSTEM
SN PART NO. DESCRIPTION DESCRIPTION 1Y REMARES
BEEE  |44% 44K R AR ED 8 4 41
1 |F2s5-070002000 EA9FUH CONTROL CABLE, ASSY 2
2 |F25-07000005¥ BRAREL TIE-IN A, CONTROL CABLE 2
3 |R25-07000003 I n RAAR PLATE, RINGENT 1
4 |eB/T5783-H6X20 A REA N6120 BOLT M6X20 1
5 |oB/T9.1-6 T4RE ¢ VASHER 6 1
6 [T40-03000011% LU PLATE, RINGENT !
T [P25-07000006% ESRSAAA KRGS/ (THIN LOCKNUT 2
8 |6B/m9%.1-10 T4E 10 VASHER 10 5
9 |F25-01000007W HHEEKR PLATE 1
10 |GB/T889. 2-M1021.25 [ AB&A A4 BEENI0RL 25 |THIN LOCKNUT M10K1, 25 2
10 [7480 Papd-24-016  |OBEHE 0-RING 1
11 [F25-010100128 R LA NUT , PLASTIC 1
13 |rs5-07000301W oy LINK ROD , TURNING 1
14 [rF2s-07000304¥ ~AEEIS NUT 1
15 |F25-07000303W ghas TUBE , BOLT 1
16 [F25-070003028 BHERER BOLT 1
17 [ras-070003008 YR LINK ROD ASSY 1
18 [r25-03000024w EHRBRNLD LY 1
19 |F25-03000025W MITRES TAM , ACCELEROGRAPH CABLE | 1
20 |T40-03000012W BHRR & IAM , ABNORMITY RUBBER 1
2 [F2s-07000007¥ BRHER LB TIE-IN B, CONTROL CABLE 2
22 |T40-03000200¥ FRERAH C.D.1 CABLE ASSY 1
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40 (T30) ZEFH  [nc7or w0
FHeL%: | ARG
PARTS NAME: | INTAKE SYSTEM
SN, PART WD, DESCRIPTION DESCRIPTION (1Y REMARES
$E5H  [ge4% 44K R 4K ED 8 4 41
1 |GB/TS783-M6X20 AR RMEX20 BOLT M6X 20 3
7 |6B/T96-6 A#H6 BIG WASHER 6 3
3 [T40-05000702 REEA ABSORBER A 3
4 |T40-05000704¥ ngde TUBE, FLANGE 3
5 [T40-05000700¥ LYy e LOOP, ELECCTROMAGNETIC MACNET | 1
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FHd4t | BYLu4
PARTS NAME: CONTROL BOX ASSY
SN, PART NO. DESCRIPTION DESCRIPTION [N} REMARES
SEEE |R4EY FHAR(EX) RELRED §E i
1 |r2s-11000000% 2y La4 CONTROL BOX ASS'Y 1
2 | 5e60 EAAE CLAYP )
3 |F1s-130002008 R xA % STARTING SWICH ASS'Y 1
4 |F15-13000100¥ RUGFAH CONTROL CABLE ASS'Y 1
5 [ris-11000002% BULTEN PLATE , CONTROL BOX 1
6 |CB/1819, 25x12 T LT M5x12 SCREY PAN HEAD MSY12 )
7 |Fis-13020007W AR TAROTTLE BANDLE , INCHING | 1
8 [Fis-13000005W mBFHRE BUSH , CAM )
9 [ris-13000006W BEERAE BUSH , BANDLE 1
10 [Fis-11000001¥ AkREdn BLOCK , RUBBER 1
11 |F15-13000014 559% TACKET , CABLB 1
12 |F4-01090401 kAR STOPER , HANG ROPE ASS'Y 1
13 |F15-130204008 REF XAk ENGINE STOP SWICH ASS'Y 1
14 [Fis-13000203 BE4LR INSULATED PLUG 3" )
15 [ri5-13000202 BEELA TNSULATED PLUG *A" 1
16 |FL5-13020001 #4es COVER , CONTROL BOX 1
17 [Fis-13000013 £48M EN SMALL COVER ,CONTROL BOX | 1
18 [pi5-13020005W #H4E B VASHER "B* , WAVE 1
19 |F15-13020100¥ HEEEAH LOCKED DISK 4SS’ Y 1
20 [Fis-13020002% % TORSION SPRING 1
2 |F15-13020003 EYRR EACH LOCKED PULLEY 1
2 |ps-13020004 RRBEEH PLATE , PULLEY SPRING 1
23 |eB/1818-Wdx6 A LR ATHXG PAN HEAD SCREW M4X6 2
M4 |FL5-130200008 BUEEHHE COVER ASS'Y, CONTROL BOX 1
25 |cB/T5783M8530 7 AR M8x30 BOLT M8X30 1
26 |6B/T9n.1-4 48 8 VASHER § 1
27 |F15-13000500% HITEHIA HACHINE , CONTROL ACCELEROGRAPE | 1
8 |F1s-13000007% #HLN VASHER 1
29 |6B/T896-6 FodHE 6 PIN , COTTER 6 3
30 |P25-07000007W EBHEELD CONTROL CABLE TIEIF "3* | 2
31 |Fs-13000002 BB CAM MECHANISH 1
32 [cB/T818-H3e14 TR L R4 PAN HEAD SCREY M3%14 )
33 |FL5-13000800 YT A INCHING SWITCH 1
34 |Fs-13000003W kS 33191 PLATE 1
35 |BL5-13000004¥ Bk PULLEY 1
36 [F1s-1300000tw BARER B SHIFT SPRING PLATE 'B* 5
37 | FLs-12000016¥ Bl 16 HARK 16 1
38 |GB/T6170-M6 7 R Mo NUT M6 3
39 |BL5-13000008¥ BRALARE A VEARABLE PLATE , CAM MACHANISM | 1
40 [F15-13000700W THER SHIFT SING LINK 1
41 |F15-13000601¥ SRR R Tl ADJUSTER FASTNESS ASSY 1
42 |6B/T5783-M5x25 AA%H x2S BOLT H5x25 )
43 |GB/T6170445 AR S NUT M5 2
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Fhe4%k | Bheus
PARTS NAME: | CONTROL BOX ASSY
SN, PART K0. DESCRIPTION DESCRIPTION [N} REMARES
$EEE |$440 EH4K (%) A% (X0 4 it
4 1p15-130003008 RazAG BUZZER ASSY 1
45 [rs-13000602w UL ADJUSTER PIN 1
4 |carsasr-s $ALHE 6 BIG WASHER 6 3
47 [ris-13000006W EFRER VEARABLE PLATE 1
48 |p15-1300001¥ EREFRE BUSH , SHIFT S¥ING LINK 1
49 |F15-13000012% RYLE BRACKET , CONTROL BOX 1
50 |F15-12000013¥ wE 13 HARE. 13 1
51 |ris-13000015% BAEH COVER , WATERPROOF 1
52 [Fs-13010010% RAFFRAR BLOCK , CONTROL HANDLE 1
53 |6R/T956.1-5 BHYURLHE 5 VASHER , LOCKED 5 2
54 |6B/T819. 25x18 R LRAT H5318 SCREW, PAN HEAD HSx1 7
55 |PL5-13010003% AL IAN , BUTTON )
5 |F15-13010001% RYUFH CONTROL HANDLE {
51 |F15-13010002% LS CONTROL HANDLEBAR 1
58 |cB/T84.5-ST4.8x12 | TEMA L 4TS48 x 12 |SCREW, PAN HEAD ST4. 8212 1
9 [cB/1818-M4x10 +2H A L B0 SCREW, PAN HEAD M4X10 3
60 |pLs-13010000% RYFHE COVER , CONTROL HANDLE 1
61 |F15-13010005% EE%EE SPRING , COMPRESSION 1
62 |F15-13010004% B9 fit PART , ORIENTATION CONTROL | 1
63 |F15-13010008¥ RAHER PLATE , ORIENTATION PART 1
64 |0B/T820-¥6x90 + R L B ATHEXD0 SCREW, PAN HEAD M6x90 3




	T30,T40-BM parts catalogue
	T30,T40-BM parts catalogue_页面_01
	T30,T40-BM parts catalogue_页面_02
	T30,T40-BM parts catalogue_页面_03
	T30,T40-BM parts catalogue_页面_04
	T30,T40-BM parts catalogue_页面_05
	T30,T40-BM parts catalogue_页面_06
	T30,T40-BM parts catalogue_页面_07
	T30,T40-BM parts catalogue_页面_08
	T30,T40-BM parts catalogue_页面_09
	T30,T40-BM parts catalogue_页面_10
	T30,T40-BM parts catalogue_页面_11
	T30,T40-BM parts catalogue_页面_12
	T30,T40-BM parts catalogue_页面_13
	T30,T40-BM parts catalogue_页面_14
	T30,T40-BM parts catalogue_页面_15
	T30,T40-BM parts catalogue_页面_16
	T30,T40-BM parts catalogue_页面_17
	T30,T40-BM parts catalogue_页面_18
	T30,T40-BM parts catalogue_页面_19
	T30,T40-BM parts catalogue_页面_20
	T30,T40-BM parts catalogue_页面_21
	T30,T40-BM parts catalogue_页面_22
	T30,T40-BM parts catalogue_页面_23
	T30,T40-BM parts catalogue_页面_24
	T30,T40-BM parts catalogue_页面_25
	T30,T40-BM parts catalogue_页面_26
	T30,T40-BM parts catalogue_页面_27
	T30,T40-BM parts catalogue_页面_28
	T30,T40-BM parts catalogue_页面_29
	T30,T40-BM parts catalogue_页面_30
	T30,T40-BM parts catalogue_页面_31
	T30,T40-BM parts catalogue_页面_32
	T30,T40-BM parts catalogue_页面_33
	T30,T40-BM parts catalogue_页面_34
	T30,T40-BM parts catalogue_页面_35
	T30,T40-BM parts catalogue_页面_36
	T30,T40-BM parts catalogue_页面_37
	T30,T40-BM parts catalogue_页面_38
	T30,T40-BM parts catalogue_页面_39
	T30,T40-BM parts catalogue_页面_40
	T30,T40-BM parts catalogue_页面_41

	T30,T40-FW parts catalogue
	T30,T40-FW parts catalogue_页面_01
	T30,T40-FW parts catalogue_页面_02
	T30,T40-FW parts catalogue_页面_03
	T30,T40-FW parts catalogue_页面_04
	T30,T40-FW parts catalogue_页面_05
	T30,T40-FW parts catalogue_页面_06
	T30,T40-FW parts catalogue_页面_07
	T30,T40-FW parts catalogue_页面_08
	T30,T40-FW parts catalogue_页面_09
	T30,T40-FW parts catalogue_页面_10
	T30,T40-FW parts catalogue_页面_11
	T30,T40-FW parts catalogue_页面_12


